


 



Manitoba Environment Act Proposal  March 2013 
Town of Deloraine Rural Water Supply System Expansion 
   

             

                The Manitoba Water Services Board         ii 

Table of Contents 

Executive Summary ....................................................................................................................................... 1 

List of Acronyms ............................................................................................................................................ 2 

1.0 Introduction ...................................................................................................................................... 3 

1.1 Background Information ..................................................................................................... 3 

1.1.1 Previous Studies ................................................................................................. 3 

1.1.2 Population .......................................................................................................... 4 

1.1.3 Current and Projected Water Use ..................................................................... 5 

1.1.4 Raw Water Source ............................................................................................. 5 

1.1.5 Water Rights Act ................................................................................................ 6 

1.1.6 Water Quality ..................................................................................................... 6 

1.1.7 Compliance Plan................................................................................................. 8 

2.0 Description of Proposed Development ............................................................................................. 8 

2.1 Project Description ............................................................................................................. 8 

2.1.1 Operation and Maintenance ............................................................................ 10 

2.2 Certificate of Title ............................................................................................................. 11 

2.3 Existing and Adjacent Land Use ........................................................................................ 11 

2.4 Land Use Designation and Zoning ..................................................................................... 11 

2.5 Project Schedule ............................................................................................................... 11 

2.6 Project Funding ................................................................................................................. 11 

2.7 Regulatory Approvals ........................................................................................................ 11 

2.8 Public Consultation ........................................................................................................... 12 

2.9 Storage of Petroleum Products and Other Chemicals ...................................................... 12 

3.0 Physical Environment ...................................................................................................................... 12 

3.1 Physiographic Setting and Climate ................................................................................... 12 

3.2 Hydrogeology .................................................................................................................... 13 

3.3 Hydrology .......................................................................................................................... 13 

3.4 Fish and Fish Habitat ......................................................................................................... 14 

3.5 Wildlife Habitat and Vegetation ....................................................................................... 14 

3.6 Socio-economic ................................................................................................................. 15 

3.7 Heritage Resources ........................................................................................................... 15 

4.0 Potential Environmental Effects ..................................................................................................... 15 

4.1 Air Quality ......................................................................................................................... 15 

4.2 Soils ................................................................................................................................... 16 

4.3 Surface Water, Fish and Fish Habitat ................................................................................ 16 

4.4 Groundwater Quality ........................................................................................................ 18 

4.5 Groundwater Levels .......................................................................................................... 18 

4.6 Vegetation ......................................................................................................................... 18 

4.7 Wildlife Habitat and Vegetation ....................................................................................... 18 



Manitoba Environment Act Proposal  March 2013 
Town of Deloraine Rural Water Supply System Expansion 
   

             

                The Manitoba Water Services Board         iii 

4.8 Noise and Vibration .......................................................................................................... 19 

4.9 Employment/Economy ..................................................................................................... 19 

4.10 Human Health and Well Being .......................................................................................... 19 

4.11 Climate Change ................................................................................................................. 19 

5.0 Environmental Management Measures ......................................................................................... 20 

5.1 Air Quality ......................................................................................................................... 20 

5.2 Soils ................................................................................................................................... 20 

5.3 Surface Water ................................................................................................................... 20 

5.4 Groundwater ..................................................................................................................... 20 

5.5 Vegetation and Wildlife .................................................................................................... 20 

5.6 Fisheries ............................................................................................................................ 21 

5.7 Noise and Vibration .......................................................................................................... 21 

5.8 Water Conservation .......................................................................................................... 21 

5.9 Socio-Economic Implications ............................................................................................ 21 

References .................................................................................................................................................. 22 

Appendix A .................................................................................................................................................. 23 

Appendix B .................................................................................................................................................. 25 

Appendix C .................................................................................................................................................. 27 

Appendix D .................................................................................................................................................. 30 

Appendix E .................................................................................................................................................. 33 

Appendix F .................................................................................................................................................. 41 

Appendix G .................................................................................................................................................. 44 

 

 

 

  



Manitoba Environment Act Proposal  March 2013 
Town of Deloraine Rural Water Supply System Expansion 
   

             

                The Manitoba Water Services Board         1 

 

 

Executive Summary 

The Town of Deloraine requested The Manitoba Water Services Board (MWSB) to prepare an 

Environment Act Proposal for a Class 1 Development License under the Manitoba Environment Act for 

an upgrade to the Deloraine water treatment plant (WTP). This Environment Act proposal is submitted 

for the discharge of membrane concentrate resulting from the components of a new water treatment 

plant. 

Currently, the WTP provides treatment and disinfection for approximately 977 people in the Town of 

Deloraine in the RM of Winchester. The existing Deloraine WTP has a rated capacity of 7.5 L/s and 454 

m3 of reservoir storage capacity. The reservoir is incapable of supplying fire storage requirements 

providing for future growth.  

Raw water is withdrawn from a manmade reservoir located on the Turtlehead Creek, located southeast 

of the community. Current treatment process consists of conventional lime/soda ash coagulation, 

sedimentation and filtration treatment system. Prior to storage the water is recarbonated, chlorinated 

and fluoride is added. Water quality concerns include turbidity, manganese, high hardness and colour. 

Treatment parameters are reduced to meet the Guidelines for Canadian Drinking Water Quality 

(GCDWQ) with the occasional exception of turbidity. The current treatment system does not reduce 

organics adequately to prevent the formation of disinfection by-products such as THMs.    

To meet drinking water guidelines, the proposed development includes the construction of a 12 L/s 

membrane WTP located next to the existing WTP in the Town of Deloraine. The proposed treatment 

system will have highly mineralized reject water discharged to a storage pond located 160 m to the east 

of the WTP. The 22,555 m3 storage pond will be constructed to hold the equivalent of 200 days of 

storage (November to May). The cell will be drained twice per year to the East Medora Creek which 

empties into the Souris River.  The proposed new plant will have an additional 926 m3 reservoir capacity 

for a total storage of 1,380 m3. This size of reservoir would meet fire storage and future water storage 

requirements.  

 

 

 

 

 

  



Manitoba Environment Act Proposal  March 2013 
Town of Deloraine Rural Water Supply System Expansion 
   

             

                The Manitoba Water Services Board         2 

List of Acronyms 

 

AO  Aesthetic Objective 

DBP  Disinfection By-Product 

DWSA  Drinking Water Safety Act 

EAP  Environment Act Proposal 

GCDWQ Guidelines for Canadian Drinking Water Quality 

GUDI  Groundwater Under Direct Influence of Surface Water 

MWSB  Manitoba Water Services Board 

ODW  Office of Drinking Water 

RM  Rural Municipality 

RO   Reverse Osmosis 

TDS  Total Dissolved Solids 

THM  Trihalomethanes 

TOC  Total Organic Carbon 

UF  Ultrafiltration 

UV  Ultraviolet 

WTP  Water Treatment Plant 

  



Manitoba Environment Act Proposal  March 2013 
Town of Deloraine Rural Water Supply System Expansion 
   

             

                The Manitoba Water Services Board         3 

1.0 Introduction  

The Town of Deloraine requested The Manitoba Water Services Board (MWSB) to prepare an 

Environment Act Proposal (EAP) to obtain a Class 1 Development License under the Manitoba 

Environment Act for an upgrade to the water treatment plant (WTP). This document provides the 

compiled information required in Manitoba Conservation’s Environment Act Proposal Report Guidelines 

and Supplementary Guidelines for Municipal Water Supply Systems. This Environment Act Proposal is 

submitted for the discharge of membrane concentrate resulting from the new WTP process to the East 

Medora Creek. 

1.1 Background Information 

In 1962 the MWSB constructed and operated a water treatment plant at the corner of Renton 

Avenue and Government Road in the southeast end of the Town of Deloraine. A manmade 

reservoir on the Turtlehead Creek, located southeast of the community provides the raw water 

supply for the town. Water is gravity fed from the reservoir to the treatment plant through an eight 

kilometre pipeline. The original plant consisted of a conventional process using coagulation, 

sedimentation and filtration treatment system. In 2000 the plant was upgraded to a new lime/soda 

ash treatment process. After clarification the water was recarbonated, filtered, chlorinated and 

fluoridated prior to storage and distribution.   

 

Existing water storage at the WTP includes a 90 m3 reservoir located beneath the plant and an 

adjacent 454 m3 underground reservoir.  The water tower that had been used for distribution and 

storage was decommissioned in 2004 when the pumping system was upgraded. 

 

Lime sludge produced during the water treatment process is pumped to one of two clay-lined 

sludge dewatering cells located east of the WTP.  The cells were constructed in 1994 and each cell 

has an approximate capacity of 5200 m3 (1). Retention of the sludge allows particulate matter to 

settle while the supernatant is discharged to a surface water ditch which drains to the East Medora 

Creek.  The sludge is disposed of at a licensed landfill. Environment Act Licence No. 1734 issued in 

December 1993 permits the Town of Deloraine to operate the dewatering sludge cells is included in 

Appendix D. 

1.1.1 Previous Studies 

A pre-design report for the water treatment plant upgrade was completed by Burnside 

Engineering in 1998. The report reviewed and summarized the design criteria and background 

information associated with the upgrade of the municipal water supply and treatment system 

for the Town of Deloraine. The report includes raw water quality and water demand 

projections. 



Manitoba Environment Act Proposal  March 2013 
Town of Deloraine Rural Water Supply System Expansion 
   

             

                The Manitoba Water Services Board         4 

In May 2001, Neegan Burnside Engineering and Environmental Ltd. prepared a pre-design 

report for the upgrade to the Town of Deloraine’s water distribution pumping system for 

domestic and fire flows.   

J.R. Cousin Consultants Ltd. conducted an engineering assessment of the water system 

infrastructure and water supply source for the Deloraine public water system in March of 

2009. The assessment analyzed conformance to the Drinking Water Safety Act (DWSA) and any 

potential adverse health risks with the water system. A need to increase reservoir capacity and 

improve the disinfection process was identified as required upgrades.  

In October 2011, the MWSB prepared a report titled “Deloraine Water treatment Plant 

Upgrading Study”. This report focused on plant deficiencies identified in the engineering 

assessment completed by J.R. Cousin Consulting Ltd. The study presented the option of 

upgrading the water treatment process to utilize Ultrafiltration (UF) and Reverse Osmosis (RO) 

membrane technology to improve water quality to the town.  

AECOM was retained by the MWSB to provide design services in 2013. The report provides 

design details required for upgrading the current WTP. The water treatment plant requires 

upgrading to meet drinking water standards in accordance with the DWSA and Guidelines of 

Canadian Drinking Water Quality (GCDWQ).  

1.1.2 Population 

Based on the 2011 Census, the Town of Deloraine has an estimated population of 977 

residents (2). The population trend for the town shows a decline since the 1980s with no 

change since 2006 (Figure 1.1).   

 

For design purposes allowances were made for potential future growth. Assuming an annual 

growth rate of 0.5% over 20 years the predicted population of Deloraine would be 1079. 

 

 

FIGURE 1.1 - POPULATION TRENDS 

800 

900 

1000 

1100 

1200 

1956 1961 1966 1971 1976 1981 1986 1991 1996 2001 2006 2011 

P
o

p
u

la
ti

o
n

 

Year 

Town of Deloraine Population Trend 



Manitoba Environment Act Proposal  March 2013 
Town of Deloraine Rural Water Supply System Expansion 
   

             

                The Manitoba Water Services Board         5 

 

1.1.3 Current and Projected Water Use 

Wastewater treatment plant capacity is designed on peak day demand. As stated in the 

Deloraine Water Treatment Plant Upgrading Study prepared by the MWSB (3) water 

consumption records for Deloraine from 2007 to 2010 show average daily water usage in the 

range of 250 L/capita/day to 350 L/capita/day with a peak day factor of 1.5 to 2.0. An average 

consumption of 300 L/capita/day (L/c/d) and a peak day factor of 1.66 were determined for 

the system, which is consistent with the typical consumption for rural towns in Manitoba. 

 

Table 1.1 shows the required treatment capacity of 7.45 L/s based on the projected water 

demand for a 20 year future population and a 20 hour WTP operating day with the remaining 

four hours dedicated to maintenance operations.   

 

TABLE 1.1 - DELORAINE PROJECTED WATER DEMANDS 

Projected Water Demands 

  Unit Town of Deloraine 

20 Year Population   1,079 

Consumption Rate L/c/d 300 

Average Day Demand L/day 323,765 

Average Day Flow L/s 4.50 

Peak Day Demand L/day 536,491 

Peak Day Factor   1.66 

Treatment Capacity L/s 7.45 

 

1.1.4 Raw Water Source 

The raw water source is provided by a reservoir on the Turtlehead Creek (Figure 1.2). The 

reservoir is located eight kilometres southeast of the Town and has a storage capacity of 

1,726,900 m3.   

The raw water intake structure is 34 metres above the WTP. Raw water passes through a 

screened inlet and flows by gravity through a 200 and 150 mm asbestos cement pipeline to the 

water plant.  

 



Manitoba Environment Act Proposal  March 2013 
Town of Deloraine Rural Water Supply System Expansion 
   

             

                The Manitoba Water Services Board         6 

 
FIGURE 1.2 – DELORAINE RESERVOIR ON TURTLEHEAD CREEK 

1.1.5 Water Rights Act 

Water Rights Act Licence 2001-090 (see Appendix C) specifies that the water diverted from the 

Deloraine Dam Reservoir on Turtlehead Creek shall not exceed 271,370 m3 annually or a 

maximum rate of 0.008 m3/s.  Based on water meter records for the Deloraine WTP, the water 

supply is being operated within its Licence limits.   

 

Based on the new treatment system requirements an application to amend the Water Rights 

Act Licence will be submitted. An amendment will be made to increase the pumping rate to a 

maximum of 0.017 m3/s. The annual usage required for the new treatment system is 165,444 

m3 which is below the current licenced annual usage so no amendment for this rate is required. 

1.1.6 Water Quality 

The Office of Drinking Water (ODW) currently conducts annual audits of all public water 

systems which includes sampling and chemistry analysis once per year for surface water.  The 

Turtlehead Creek provides a water supply that generally conforms to the Drinking Water Safety 

Act (DWSA) and the Guidelines for Canadian Drinking Water Quality (GCDWQ) with the 

exception of turbidity, manganese, hardness and color as shown in Table 1.2.   